Magnet test report

QR/QM-12 A/0
Order No. A20250200015 Batch No / lagnetization or nof Magnetization
Performance N52 Size D30*5*M5mm Coating NCN
Quantity 500 Sampling method | spot check sampling amount 20
content @ ® ) .
> Maximum surface magnetic force
projec 30 5
standard +0.05 +0.05 N S
unit mm mm Gs
1 30.05 5.00 3530 3630
2 30.03 5.02 3600 3670
3 30.04 4.99 3620 3580
4 30.02 5.00 3630 /—1 3610
5 30.03 5.03 3560 ) NI Al 43640
6 30.05 502 L~ 3620 | Dy X%s80 -
7 30.04 H90X N o 35904« VT2 3600
8 30.02 Sod7 (|5, Ve . 3500 =" 3580
9 30.00 500 0OV 36407 3650
10 30.05 sl ol 3610 3610
11 30.03 562 | 3520 3580
12 30.01 4.99 3580 3590
13 30.05 5.02 3700 3670
14 30.04 5.03 3550 3660
15 30.03 5.02 3570 3620
16 30.02 4.99 3660 3580
17 30.05 5.02 3510 3660
18 30.04 5.00 3680 3580
19 30.02 5.03 3560 3610
20 30.05 4.99 3690 3660
Max 30.05 5.03 3700 3670
Min 30.00 4.99 3500 3580
Avg 30.03 5.01 3595.00 3618.00
judgement result OK  _~~. OK OK OK
Test Conclusion O K/ 0?9\ pass
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